


·········~······~000000•••••00•••00•000•0•000•0000<cO••·~~M000~>•••••00•••0<0000000000.000•0•0o<o0000000•00000000<<00• 

1 ............................................................................................ . 

2 ................................................................................................. .. 

3 ......................................................................................... . 

5 ..................................................................................... .. 

6 ....................................................................... . 

7 ................................................................... .. 

8 .................................. .. 

. . . . . . ~ ............ ~ .... " ............ " ............. " ............. ~ ........ ~ .. ' 
11 .............................................................................................................. . 

·····~··· .. ~··············································ft····~~·······················~·····••><••• 



I 
! 

No. Description Note Qty. 

1 upright frame left 1 

2 upright frame middle 1 

3 upper frame left 1 

4 base frame left 1 

5 upright frame with barbell holder 2 

6 hex bolt M10x75 6 

7 washer CDlO 118 

8 lock nut MlO 30 

9 hex bolt M10x95 4 

10 hex bolt M10x85 14 

11 hex bolt M10x30 58 

12 spring washer CDlO 58 

13 connection frame 2 

15 rotation plate 1 

16 chip up bar 1 

17 guide rod nut 4 

18 rubber block CD60xCD27x42 4 

19 hex bolt Ml0x90 6 

20 short connection frame 2 

21 weight plate 2 

22 pulley frame 2 

23 weight plate pin 2 

24 guide rod 2 

25 bearing frame 2 

26 barbell rod 1 

27 barbell rod sleeve 2 

28 footplate 1 

29 guide rod lock sleeve 2 

30 safety hook right 1 

-3-



31 safety hook left 1 
32 rubber block <D60x<D26x45 2 
33 rubber block <D60x<D26x25 2 
34 alien bolt M12x40 2 
77 spring washer <Dl2 2 
78 alien bolt M8xl0 2 
35 washer <D12 2 
36 guide tube right 1 
37 guide tube left 1 
38 sliding frame left 1 
39 sliding frame right 1 
40 weight plate cover 2 
41 core trainer 1 
42 barbell rod cup 1 
43 hex bolt M8xl6 12 
44 washer <D8 16 
45 wire 2 
46 lock nut M12 4 
47 J hook left short 1 
48 J hook right 1 
49 J hook left 1 
50 dip bar left 1 
51 dip bar right 1 
52 L shape pin 4 
53 J hook right short 1 
54 lat pull down roller 1 
55 T shape pin <DlOxlOO 1 
56 barbell plate holder 6 
57 hook 4 

-4-

"~""'''~~-,~~'~''''''''''''~''''~~''''''~''~'''~ .. 



58 logo plate 1 

59 hook short 4 

60 spring collar 6 

61 barbell rod ring 2 

62 lock nut MS 4 

63 base frame right 1 

64 back upright frame right 1 

65 upright frame middle right 1 

66 upper frame right 1 

67 abdominal belt 1 

68 lat pull down bar 1 

69 snap hook 2 

70 handle 2 

71 triceps rope 1 

72 function training bar short 1 

73 shiver bar 1 

74 function training bar 1 

75 close grip rowing handle 1 

76 section chain+ snap hook x2 2 

0 1 2 10 11 12 13 14 15cm 

-s-



1 

No. Description Note Qty. 
1 back upright frame left 1 
2 upright frame middle left 1 
3 upper frame left 1 
4 base frame left 1 

5 upright frame with barbell holder 1 

6 hex bolt M10x75 1 
7 washer ©10 26 

8 lock nut MlO 9 
9 hex bolt M10x95 2 

10 hex bolt M10x85 6 
11 hex bolt M10x30 8 
12 spring washer ©10 8 

-6-



Fix upright frame left-1 fastening on base frame left-4 using M10x30 hex bolt-11, ©10 
spring 12 and <DlO washer-7 

2 Fix upright frame middle-2 fastening on base frame left-4 using M10x30 hex bolt-11, <DlO 
spring 12 and <DlO washer-7 

Fix upright frame with barbell holder-5 fastening on base frame left-4 using Ml0x85 hex 
bolt-10, <DlO washer-7 and MlO lock nut-8 

Attach the upper frame left-3, upright frame left-1, upright frame middle-2 and upright 

frame with barbell holder-5 using M10x85 hex bolt-10, M10x75 hex bolt-6, M10x95 hex bolt-
9, <DlO washer-7 and MlO lock nut-8 

-7-



"' 

"' 
f>i 

5 "' 
65 

"' 
"' 64 

No. Description Note Qty. 
5 upright frame with barbell holder 1 
6 hex bolt M10x75 1 
7 washer ©10 26 
8 lock nut MlO 9 
9 hex bolt M10x95 2 

10 hex bolt Ml0x85 6 
11 hex bolt M10x30 8 
12 spring washer ©10 8 
63 base frame right 1 
64 back upright frame right 1 
65 upright frame middle right 1 
66 upper frame right 1 

-8-



Fix back upright frame right-64 fastening on base frame right-63 using M10x30 hex bolt-11, 

©10 spring washer-12 and ©10 washer-7 

2 Fix upright frame middle right-65 fastening on base frame right-63 using M10x30 hex bolt-

11, ©10 spring washer-12 and ©10 washer-7 

3 Fix upright frame with barbell holder-5 fastening on base frame right-63 using Ml0x85 hex 

bolt-10, ©10 washer-7 and MlO lock nut-8 

Attach the upper frame right-66, back upright frame right-64, upright frame middle right-65 

and upright frame with barbell holder-5 using M10x85 hex bolt-10, M10x75 hex bolt-6, 

Ml0x95 hex bolt-9, ©10 washer-7 and MlO lock nut-8 

-9-



No. Description 

7 washer 

12 spring washer 

13 connection frame 

11 hex bolt 

15 rotation plate 

.,~ ' ·--~Ill ~ 

if/'~~ 
@ r-~~:, 

@ 

Note 

<tno 
<DlO 

M10x30 

-10-

" 
" 

" 

" 
0: 

"' 
0i 

" 

" 
" 

Qty. 

16 

16 

2 

16 

1 



" 

" 

Fix upper connection frame-13 fastening on main frame using M10x30 hex bolt-11, <DlO 
spring washer-12 and <!HO washer-7 

2 Attach rotation plate-15 with connection frame-13 

3 Fix lower connection frame-13 fastening on main frame using M10x30 hex bolt-11, <l.HO 

spring washer-12 and <DlO washer-7 

-11-



/ 
\ tl) 

tl) 

' 

I 

No. Description Note Qty. 
7 washer <DlO 8 
8 lock nut MlO 4 
16 chip up bar 1 
17 guide rod nut 4 
18 rubber block <D60x<D27x42 4 
19 hex bolt M10x90 4 

-12-

-~ 



" 

Fix chip up bar-16 fastening on the main frame using M10x90 hex bolt-19, CD10 washer-7 
and M10 lock nut-8 

2 Put guide rod nut-17 through rubber block-18 on the main frame 

-13-



20 ~ii 
---~·-· 

-:-!~"' 

G:>-----:-·~~ ,.---·- ' 

---·~· 
·-c~ 
@@ 

~ .@'@ 

"' 
fJ 

0 

~ 0 

. ------------

r--@ 

No. Description Note Qty. 
7 washer CD10 16 

11 hex bolt M10x30 16 
12 spring washer CD10 16 
20 short connection frame 2 
21 weight plate 2 
22 pulley frame 2 
23 weight plate pin 2 

-14-



Put the weight plate from numbers go from small to big through the guide rod-17, put pulley 

frame-22 on the weight plate and insert the weight plate pin-23 

2 Fix short connection frame-20 fastening on the main frame using M10x30 hex bolt-11, ©10 
spring 12 and <DlO washer-7 

-15-



No. 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

77 

' 

~ 
ll 

eJ 

Description 

guide rod 

bearing frame 

barbell rod 

barbell rod sleeve 

footplate 

guide rod lock sleeve 

safety hook right 

safety hook left 

rubber block 

rubber block 

alien bolt 

spring washer 

alien bolt 

washer 

~ 
~~ 

lD 

-16-

Note 

CD60xCD26x45 

C])60xCD26x25 

M12x40 

(])12 

M8x10 

CD12 

"' 
flJ 

"' 

Qty. 

2 

2 

1 

2 

1 

2 

1 

1 

2 

2 

2 

2 

2 

2 



Fix guide rod-24 in turn through guide rod lock sleeve-29, bearing frame-25, rubber block-

33,safety hook left-31 and rubber block-32 fastening on the main frame using M8x10 alien 

bolt-78 

2 Put barbell rod-26 through bearing frame-25 hang on the main frame 

3 Fix guide rod-24 in turn through guide rod lock sleeve-29, bearing frame-25, rubber block-

33,safety hook right and rubber block-32 fastening on the main frame using M8x10 alien 

bolt-78 

Fix barbell rod sleeve-27 fastening on the barbell rod-26 using M12x40 alien bolt-34, ©12 

washer-35, ©12 spring washer-77 

Install footplate-28 onto barbell rod-26 

-17-



j--@ ~ 

I _/'@ 

~~ 

39 

37r 
:;> 

" :;> 

" :;> , 
:;> 

~ 

~ 
:,,, 
:;> 

ii'® 
'r: G G 

I I~ :1 

;; 

·~~ 

36) 

(8 

No. Description Note Qty. 
6 hex bolt M10x75 4 
7 washer <D10 8 

8 lock nut M10 4 
36 guide tube right 1 
37 guide tube left 1 
38 sliding frame left 1 
39 sliding frame right 1 

-18-



Install sliding frame left-38 onto guide tube left-37 

Install sliding frame right-39 onto guide tube right-36 

3 Fix guide tube left-37 and guide tube right-36 fastening on main frame using M10x75 hex 

bolt-6, <D10 washer-7 and MlO lock nut-8 

-19-



-oz-

I ; 

! I 

17 ZTl/\J :i.nu >POI 917 
l S8XOTl/\J :i.1oq xa4 OT 

l OTl/\J :i.nu >po1 8 
17 OT© Ja4seM L 
l i3J!M 517 

·A:i.b a:t.ON uoqdpJsao 'ON 

r·--- - - - - - -- - - --- -- - -- - - -- - --j 
' ilU!MeJp a1qeJ 11nd MO! , 

I : 

', \--~-0-()----~ i 
I_ - - - - - - -- -- - - -- - --- - - - __ : 



1 Disassemble the wire ball head as shown in the picture and thread the wire rope-45 

according to the picture. 

2 Fix the wire on the sliding frame right and left using M12 lock nut-46 

3 Put M10x85 hex bolt-10, <lHO washer-7 and M10 lock nut-8 on the right and left upright 

frame middle upright frame 

-21-



-----

~1 
.-----~-------- ~ -

®v 
/ 

,_____.,,,-----~·- ~-

~-@ 
4 

~ ® 
No. Description Note Qty. 
7 washer <DlO 4 
8 lock nut MlO 2 

19 hex bolt M10x90 2 
40 weight plate cover 2 
41 core trainer 1 
42 barbell rod cup 1 
43 hex bolt M8x16 12 
44 washer <DS 12 



Fix barbell rod cup-42 fastening on the main frame using M10x90 hex bolt-19, ©10 washer-
7, MlO lock nut-8 

2 Put core trainer-41 on the main frame 

3 Fix weight plate cover-40 fastening on main frame using M8x16 hex bolt-43, CDS washer-44 

-23-

I 



~I 
/ 

J 
!> 

/ 
l'• 

(4~ 
,// 

~I 
() 

/ 

c#:~: 
/ 

/ / 

// r5o 
/ 

/ 

/ 

No. Description Note Qty. 
47 J hook left short 1 
48 J hook right 1 
49 J hook left 1 

I ' 50 dip bar left 1 
! I 51 dip bar right 1 

52 L shape pin 4 
53 J hook right short 1 
54 lat pull down roller 1 
55 T shape pin <DlOxlOO 1 

-24-



Connect lat pull down roller-S4 and J hook right short-S3 using T shape pin-SS 

2 Put the attached part on the machine 

-25-



' ~ ~ 

~~ 
~· 

12\(14 

No. Description 

7 washer 

12 spring washer 

11 hex bolt 

44 washer 

"'-J 

56 barbell plate holder 

57 hook 

58 logo plate 

59 hook short 

60 spring collar 

61 barbell rod ring 

62 lock nut 

Note 

<D10 

<DlO 

:L~·~ -·---, 
/'~ 
u 
~---® 

/~J56 ''t7~ll
0 

~~~ 
··:~~l 

® ····1:::» .. ~ 

Qty. 

10 

10 

M10x30 10 

<D8 4 

6 

4 

1 

4 

6 

2 
M8 4 



Fix barbell plate holder-56 fastening on main frame using M10x70 hex bolt-11, CblO washer-
7, CblO spring washer-12 

2 Put barbell rod ring-61 on the barbell rod 

3 Fix logo plate-58 fastening on the main frame using M10x70 hex bolt-11, CblO washer-7, Cb 
10 spring washer-12 

4 Install hook short-59 onto rotating plate-15 

5 Fix hook-57 fastening on the connection frame-13 using Cb8 washer-44, MS lock nut-62 

-27-

I 



:11 
'•· lij 

I 
1
··1·'·' " I 

I
ll ,. 
,i 

!J.JI 
I 

11 

"' 
!1 

II 
i! 
Ii 
11 

i 

I 

(~(j 
70 

No. Description 

67 abdominal belt 

68 lat pull down bar 

69 snap hook 

70 handle 

71 triceps rope 

72 function training bar short 
73 shiver bar 

74 function training bar 
75 close grip rowing handle 
76 section chain+ snap hook x2 

-28-

72 

~ 
75 

76 

Note Qty. 

1 

1 

2 

2 

1 

1 

1 

1 

1 

2 



Before this read and understand the Owner's instructions and 

the before each use and do not use if any are 

Use Caution when this and all instructions and at all times. 

Do not allow children to use or 

You should consult a an exercise program. if you 

feel become short of or feel faint or 

RELEASE OF LIABILITY: that all exercise and 

you are 

harmless Force 

entails unknown and 

or death. You further""'"""""' 
at your own risk and 

LLC and its resellers and manufactures from any 

This Release but is not limited 

the llC or 

or 

l 




